



CERTIFICATE OF ANALYSIS

Description: Silica Gel JZ-CSG

Size: 2.0-5.0mm

Quantity: 5 Mt

Properties	Particle size qualified rate	Wear rate	Pore volume	Qualified ratio of spherical granules	Bulk Density	Loss on heating
Unit	≥%	≤%	≥ml/g	≥%	≥g/L	≤%
Standard	90	10	0.75	85	400	5
Batch No.	Test Result					
SG001-JZBO-005	99	8.3	0.85	90	441	3.25
Remarks						

Checked by: Guo Qi Fan

Approved: Cai Dongfeng



Address: Rm1111, No11, Yujinggang Rd, Jing'an District, Shanghai, China.

Tel: +86 21 68769026

Fax: +86 21 68769036

E-mail: marketing@jiuzhouchemicals.com

Website: www.joozeo.com